0
£\

Lt TiREMER AR

www.ghs.ci

172

T T 1 T ML T |
e onas3 st TN
\ UN38.3 Test Summary 811900300825574
B {5 B Company information |
o R (ER)E R /AT Simplo Technology (Chongging) Inc.
R RAL BRI HNIX PG K SRR JGE 2 5 No.2 ZONGBAO AVENUE OF CHONGQING |
Consignor .. . http://www.simplo.com.t
023-61718899 jie_ran@simplo.com.cn w/
\ Hrig R (ER)ER A Simplo Technology (Chongging) Inc.
AR LAY BRI PRIIX K 4R R KIE 2 B No.2 ZONGBAO AVENUE OF CHONGQING
Manufacturer . i
023-61718899 jie_ran@simplo.com.cn }‘::/tp.//WWW.Slmplo.Com.t
R (ER)A 2T Simplo Technology (Chongging) Inc.
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Name AR L B B (R AR Bl LENOVO
Bth) HHEAL(AT AR ) FRH
Rt/ R4 b Al
s JEaE M
Type . LISM3PF9 Original tested type | B /
TR EL SrNTIE Typical Capacity
Nﬁf;n?&%) . 114 ki 4610mAh/52.5Wh Rated
g B pacity/energy Capacity 4480mAh/SIWh |
sy RS HLER4E) : }
Descrinti Rechargeable Li-polymer ; /
escription b Li content
attery .
i (ke) 0220 | ST B GRS black
J Mass o | Appearance plastic film shell
] K S5 B Test information
IR &GRS ' IR A
Original test report No. ELEU-1901001 - | Date of test report 2019-01-04
A H (T REREmad ih KR mbrEF
T )% 38.3 3 UNITED NATIONS "Recommendations on
Test standard } the TRANSPORT OF DANGEROUS GOODS" Manual SUECACIOAIREE
| of Tests and Criteria 38.3
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‘_A]titude simulation | it Passed | Thermal test T Passed
T.3 #z#liK N i T4 il N
Vibration ' =1 Passed | Shock e Passed
TS ShpfEEg | A T.6 & .
External short circuit| Ff Passed Crush A Passed _
T7 SERA | o NEL G N
Overcharge &f% Passed Forced discharge A% Passed
383.3(f) / 3833 (g) /
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For use with Lenovo personal compeler’
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it ST/SG/AC.10/11/Rev.638.3 $7HEZL3K . The tested samples meet the requirements. of test
Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPO}W
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